
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



--� 
- -
[...]
CYPRESS, TEXAS 77429                              FAX: 281-373-1113
17230 HUFFMEISTER ROAD                      TEL: 281-373-0500

TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

w
:\

cu
rr

en
t j

ob
s\

63
25

-2
41

15
 b

uc
k 

ro
ad

 w
at

er
 re

ce
la

m
at

io
n 

w
w

tp
 tp

de
s '

24
\w

ei
 c

ur
re

nt
\t

ec
h.

02
.d

w
g

FLOW SCHEMATIC

TECH.02-1

APPLICANT: BUCK ROAD WATER RECLAMATION LLC
BUCK ROAD WATER RECLAMATION WWTP
APPLICATION FOR A NEW TPDES PERMIT

6325-24115



AI
R

AI
R

SUPERNATANT

AERATION
BASIN

1,728 FT²
18,144 FT³

SL
U

DG
E

FINAL
CLARIFIER

452 FT²
4,298 FT³

AIRLIFT
PUMP

AI
R

CH
LO

RI
N

E
CO

N
TA

CT
CH

AM
BE

R

12
8 

FT
²

1,
02

4 
FT

³ IN
JE

CT
O

R

CL2

BARSCREEN
FLOW

EQUALIZATION
BASIN

720 FT²
7,560 FT³

PHASE II WWTP

MOBILE
BELT FILTER

PRESS

OFFSITE RAW
WASTEWATER
Q=0.100 MGD

Qp=0.250
LIQUID SLUDGE TRUCKED

OFF SITE FOR STABILIZATION
AND FINAL DISPOSAL

PRESSED SLUDGE CAKE
TRUCKED OFF SITE

FOR FINAL DISPOSAL

AI
R

DISCHARGE PIPE TO
MAN-MADE DRAINAGE DITCH

THENCE TO PEACH CREEK

AEROBIC
DIGESTER

1,152 FT²
12,096 FT³

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED

TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH IT WAS ISSUED
WITHOUT PRIOR PERMISSION FROM WATERENGINEERS,INC.

10/31/2024

DRAWN BY:  BIR DWG. NO.:

APPROVED BY: SBY

SCALE: AS NOTED

DATE:

WATERENGINEERS,INC.
Water & Wastewater Treatment Consultants

CYPRESS, TEXAS 77429                              FAX: 281-373-1113
17230 HUFFMEISTER ROAD                      TEL: 281-373-0500

TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

w
:\

cu
rr

en
t j

ob
s\

63
25

-2
41

15
 b

uc
k 

ro
ad

 w
at

er
 re

ce
la

m
at

io
n 

w
w

tp
 tp

de
s '

24
\w

ei
 c

ur
re

nt
\t

ec
h.

02
.d

w
g

FLOW SCHEMATIC

TECH.02-2
JOB No.:

APPLICANT: BUCK ROAD WATER RECLAMATION LLC
BUCK ROAD WATER RECLAMATION WWTP
APPLICATION FOR A NEW TPDES PERMIT

6325-24115



IN
JE

CT
O

R

AI
R

AIRLIFT
PUMP

SL
U

DG
E

SUPERNATANT

AI
R

AI
R

AI
R

AI
R

SUPERNATANT

SL
U

DG
E

AIRLIFT
PUMP

AI
R

CL2

BARSCREEN

FINAL PHASE WWTP

FINAL
CLARIFIER

452 FT²
4,298 FT³

FLOW
EQUALIZATION

BASIN

1,440 FT²
15,120 FT³

MOBILE
BELT FILTER

PRESS

OFFSITE RAW
WASTEWATER
Q=0.200 MGD

Qp=0.500

LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION

AND FINAL DISPOSAL

PRESSED SLUDGE CAKE
TRUCKED OFF SITE

FOR FINAL DISPOSAL

AI
R

DISCHARGE PIPE TO
MAN-MADE DRAINAGE DITCH

THENCE TO PEACH CREEK

AERATION
BASIN

1,728 FT²
18,144 FT³

AERATION
BASIN

1,728 FT²
18,144 FT³

FINAL
CLARIFIER

452 FT²
4,298 FT³

CH
LO

RI
N

E
CO

N
TA

CT
CH

AM
BE

R

12
8 

FT
²

1,
02

4 
FT

³

CH
LO

RI
N

E
CO

N
TA

CT
CH

AM
BE

R

12
8 

FT
²

1,
02

4 
FT

³

AEROBIC
DIGESTER

1,152 FT²
12,096 FT³

AEROBIC
DIGESTER

1,152 FT²
12,096 FT³

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED

TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH IT WAS ISSUED
WITHOUT PRIOR PERMISSION FROM WATERENGINEERS,INC.

10/31/2024

DRAWN BY:  BIR DWG. NO.:

APPROVED BY: SBY

SCALE: AS NOTED

DATE:

WATERENGINEERS,INC.
Water & Wastewater Treatment Consultants

CYPRESS, TEXAS 77429                              FAX: 281-373-1113
17230 HUFFMEISTER ROAD                      TEL: 281-373-0500

TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

w
:\

cu
rr

en
t j

ob
s\

63
25

-2
41

15
 b

uc
k 

ro
ad

 w
at

er
 re

ce
la

m
at

io
n 

w
w

tp
 tp

de
s '

24
\w

ei
 c

ur
re

nt
\t

ec
h.

02
.d

w
g

FLOW SCHEMATIC

TECH.02-3
JOB No.:

APPLICANT: BUCK ROAD WATER RECLAMATION LLC
BUCK ROAD WATER RECLAMATION WWTP
APPLICATION FOR A NEW TPDES PERMIT

6325-24115



 

 

 

 

 

 

 

 

ATTACHMENT TECH.03 

Site Drawing 
(Reference Technical Report Page 3, Question 3) 

(Including Wind Rose) 
(Reference Technical Report Page 22, Question 5B) 

 
 

 

 

 

 

 

 

 



94 95 96

9594

96

97

93

94

95

95

94

95

96

96

97

96
95

94
93

94

95

95

94

93

95

96

97

98

99 100

100
99

989796959493

87
89
90
91

92

95

93

96

101 102 103

//
//

//

//

//

//

//

//

//

//

//

//
//

//
//

//
//

//

////

//

Y

Y Y

Y
Y

Y
Y

Y
Y

Y
Y

Y
Y

Y
Y

Y
Y

Y
Y

Y

Y

Y

Y

Y

Y

Y

Y
Y

Y
Y

Y
Y

Y
Y

Y
Y

Y
Y

Y
Y

Y
Y

Y

Y

Y

Y

Y

Y

Y

Y

Y

Y

Y

Y
Y

Y
Y

Y Y Y Y Y Y Y

PROPOSED WASTEWATER
TREATMENT PLANT
PHASE I - 0.050 MGD
PHASE II - 0.100 MGD
FINAL PHASE - 0.200 MGD

150' RADIUS BUFFER ZONE

APPLICANT / WWTP FACILITY
PROPERTY BOUNDARY POINT OF WWTP

DISCHARGE

US H
W

Y 5
9

BUCK RD

APPLICANT / WWTP FACILITY
PROPERTY BOUNDARY

APPLICANT / WWTP FACILITY
PROPERTY BOUNDARY

APPLICANT / WWTP FACILITY
PROPERTY BOUNDARY

DET.

DET.

POND

FL
OO

DW
AY

ZO
NE

 "A
E"

PEACH CREEK

PROPOSED MAN-MADE DRAINAGE DITCH

ZONE "AE"

SHADED ZONE "X"

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED

TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH IT WAS ISSUED
WITHOUT PRIOR PERMISSION FROM WATERENGINEERS,INC.

10/31/2024

DRAWN BY:  BIR DWG. NO.:

APPROVED BY: SBY

SCALE: AS NOTED

DATE:

JOB No.:

WATERENGINEERS,INC.
Water & Wastewater Treatment Consultants

CYPRESS, TEXAS 77429                              FAX: 281-373-1113
17230 HUFFMEISTER ROAD                      TEL: 281-373-0500

TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

w
:\

cu
rr

en
t j

ob
s\

63
25

-2
41

15
 b

uc
k 

ro
ad

 w
at

er
 re

ce
la

m
at

io
n 

w
w

tp
 tp

de
s '

24
\w

ei
 c

ur
re

nt
\a

dm
in

.0
9-

3-
te

ch
.0

3.
dw

g

SERVICE AREA & SITE PLAN

TECH.03

E

7.
5

10

5.
0

S

12
.5

W

WIND ROSE
DEPICTING % OF TIME WIND BLOWS
IN INDICATED DIRECTION. BASED ON

DATA AT HOUSTON
INTERCONTINENTAL AIRPORT.

N

SERVICE AREA BOUNDARY

LEGEND

APPLICANT PROPERTY BOUNDARY

N
0 200100

1" = 100'-0" (24"x36")
1" = 200'-0" (11"x17" 8.5"x11")

SCALE:

APPLICANT: BUCK ROAD WATER RECLAMATION LLC
BUCK ROAD WATER RECLAMATION WWTP
APPLICATION FOR A NEW TPDES PERMIT

6325-24115



 

 

 

 

 

 

 

 

ATTACHMENT TECH.04 

Solids Management Plan 
(Reference Technical Report Page 22, Question 7) 

 

 

 

 

 

 

 

 

 

 



 

 
 Page 1 of  2 

ATTACHMENT TECH.04 
SLUDGE MANAGEMENT PLAN 

 
1.  Type of Wastewater Treatment Process Used 
 
The Buck Road Water Reclamation Wastewater Treatment Plant (WWTP) will use the activated sludge 
with nitrification process. Solids analyses have been made based upon a spreadsheet calculation set up 
using sludge kinetic calculations developed by Dr. Ross McKinney and published in Notes on Activated 
Sludge, 1971, by Brian L. Goodman. Tables TECH.04-01, TECH.04-02 & TECH.04-03 show the process 
design and sludge generation calculations for the design flow of 50,000 gpd, 100,000 gpd & 200,000 gpd 
respectively. 
 
2.  Dimensions and Capacities 
 
Phase I of the treatment facility will have a single digester which will provide for a volume of 6,048 cu. ft., 
surface area of 576 sq. ft. and a 10.5 ft. side water depth a total design flow loading of 19.34 cu. ft./1b BOD.  
 
Phase II of the treatment facility will have two digester basins which will provide for a volume of 12,096 cu. 
ft., surface area of 1,152 sq. ft. and a 10.5 ft. side water depth a total design flow loading of 19.34 cu. ft./1b 
BOD.  
 
Final Phase of the treatment facility will have four digesters which will provide for a volume of 24,192 cu. 
ft., surface area of 2,304 sq. ft. and a 10.5 ft. side water depth a total design flow loading of 19.34 cu. ft./1b 
BOD.  
   
3.  Sludge Generation Calculations 
 
Sludge generation calculations showing the amount of solids generated at 100%, 75%, 50% and 25% of 
design flows are included in Attachment TECH.04-01, TECH.04-02 & TECH.04-03. These are the solids 
that must be wasted from the activated sludge process and that must be stabilized in the aerobic digester. 
The results are summarized in the following table: 
 

Phase 
Solids @ 

100% Qavg, 
lb/day 

Solids @ 
75% Qavg, 

lb/day 

Solids @ 
50% Qavg, 

lb/day 

Solids @ 
25% Qavg, 

lb/day 

Phase I 329 246 164 82 

Phase II 657 493 329 164 

Final 1,314 986 657 329 
 
4.  Operating Range of Mixed Liquor Suspended Solids 
 
The calculations that predict the mixed liquor suspended solids in the activated sludge process are located in 
the following table: 
 
 
 
 



 

 
 Page 2 of  2 

 
 

 
 

Phase 

Predicted Solids 
@100% Flow 

Predicted Solids 
@75% Flow 

Predicted Solids 
@50% Flow 

Predicted Solids 
@25% Flow 

sludge 
age, 
days 

MLSS 
mg/l 

sludge 
age, 
days 

MLSS 
mg/l 

sludge 
age, 
days 

MLSS 
mg/l 

sludge 
age, 
days 

MLSS 
mg/l 

Phase I 8 3,515 11 3,626 16 3,516 32 3,517 
Phase II 6 3,515 8 3,515 12 3,516 24 3,517 

Final 8 3,515 11 3,626 16 3,516 32 3,517 
 
5.  Solids Removal Procedures 
 
The removal of waste activated sludge from the activated sludge process is achieved by wasting sludge 
from the bottom of the clarifier into the aerobic digester using the waste sludge airlift pump.  In order to 
thicken solids prior to putting them into the digester, the air lift is turned off for approximately one hour 
prior to wasting. Periodically (two to three times a week) the air supply to the aerobic digester is shut off, 
allowing solids to settle to the bottom of the digester. Then the supernatant liquor is decanted with an 
adjustable decant airlift pump and returned to the aeration basin. After a sufficient period of digestion 
and/or the digester is full, sludge is removed from the digester by a vacuum truck by hooking the truck hose 
to the piping connection and opening the shut off valve (Phase I). In Phase II and Final Phase, sludge that is 
removed from the digester will be taken to a proposed on-site filter press to be dewatered into a sludge cake 
and the residual water will be returned to the head of the WWTP. 
 
6.  Quantity of Solids to Be Removed and Solids Removal Schedule 
 
The quantity of solids to be removed at the various plant loadings are presented in the following table. 
These quantities shown in the tabulation are monthly quantities based upon an influent BOD of 750 mg/l 
and TSS of 1,000 mg/l. If the strength of the influent wastewater varies significantly, solids removal 
quantities will be different.  
 

 @ 100 % Flow 
Capacity 

@ 75 % Flow 
Capacity 

@ 50 % Flow 
Capacity 

@ 25 % Flow 
Capacity 

 
Phase % 

Solids 
Gal/ 

Month 
% 

Solids 
Gal/ 

Month 
% 

Solids 
Gal/ 

Month 
% 

Solids 
Gal/ 

Month 
Phase I 2.0 51,167 2.0 38,391 2.0 25,588 2.0 12,795 
Phase II 2.0 101,801 2.0 76,360 2.0 50,913 2.0 25,495 

Final 2.0 203,603 2.0 152,720 2.0 101,825 2.0 50,919 
 
7.  Identification of Disposal Site 
 
The disposal of sludge from the WWTP is contracted to sludge management and disposal contractor who 
transports liquid sludge from the digester to other wastewater treatment facilities for further processing or 
to land application after stabilization (Phase I). Phase II and Final Phase will produce a dewatered sludge 
cake which will be stabilized then hauled by a certified hauling contractor and be delivered to a certified 
facility for land application. Solids documentation is assured by measuring the volume of each sludge 
withdrawal and measuring the sludge solids concentrations. All required data is included in the annual 
sludge report to the TCEQ. 



INFLUENT CONDITIONS
Design Flow Rate, mgd    0.050 Aeration Vol, cu ft        12,096
Infl. BOD, mg/l            750 Clarifier Diameter, ft 24
Infl. TSS, mg/l            1000 Clarifier Side Wall Depth, ft 9.50
Infl. VSS, mg/l            800 Total Clarifier Surface Area, sq ft 452
BOD Loading, lb/day        313 Total Clarifier Volume, cu ft 4,298
BOD Load, #/1000 cu ft  25.86 Temperature, deg C 20

Actual Plant Loading, %    100% 75.0% 50% 25.0%
Actual Flow Rate, mgd      0.050 0.038 0.025 0.013
BOD Loading, #/Day         313 235 156 78
Ret. Sludge Rate, gpd/sq ft 400 400 400 400
Ret. Sludge Flow, mgd    0.18 0.18 0.18 0.18
t = Aeration Time, days        1.810 2.413 3.619 7.238
ts = Sludge Age, Days           8.0 11.0 16.0 32.0
Km = BOD Removal Metabolic Factor 360 360 360 360
Ks = Synthesis Factor 250 250 250 250
Ke = Endogenous Metabolism Factor 0.30 0.22 0.15 0.08
F = Effl Soluble BOD            1.15 0.86 0.58 0.29
Ma = Active Mass                  676 698 677 677
Me = Endogenous Mass     389 402 390 390
Mi = Inert Organic Mass       1,238 1,277 1,238 1,238
Mii = Inert Inorganic Mass 1,212 1,250 1,212 1,212
Mt = Total Mass, mg/l          3,515 3,626 3,516 3,517
Total Mass in Aeration Basin, lb   2,653 2,736 2,653 2,654
Lb BOD/Lb MLSS/Day      0.118 0.086 0.059 0.029
Effl TSS, mg/l                        7 7 7 7
Effl BOD, mg/l                       2 2 1 1

Sludge Accumulation, lb/day 332 249 166 83
TSS Lost In Effluent, lb/day        3 2 1 1
Waste Sludge, lb/day        329 246 164 82
Return Sludge Conc, mg/l 4,487 4,377 4,002 3,760
Waste Sludge Conc, mg/l 10,000 10,000 10,000 10,000
Waste Sludge Flow, gpd 3,941 2,955 1,971 986

SLUDGE HOLDING TANK
Volume, cu ft 6,048
Design Loading, cu ft/lb BOD 19.34 25.78 38.68 77.35
Incoming Sludge Conc, mg/l 10,000 10,000 10,000 10,000
Thick Sludge Conc, mg/l 20,000 20,000 20,000 20,000
Detention, Days 22.96 30.62 45.91 91.81
Infl Total Solids, lb/day 329 246 164 82
Infl Active Mass, lb/day 63 47 32 16
Effl Active Mass, lb/day 8 6 4 2
Active Mass Red., lb/day 44 33 22 11
Digester Effl Solids, lb/day 284 213 142 71
Sludge Disposed, lb/mg 5,690 5,692 5,691 5,691
Sludge Disposed, tons/mg 2.84 2.85 2.85 2.85
Sludge Hauled, gal/day 1,706 1,280 853 427
Sludge Hauled, gal/month 51,167 38,391 25,588 12,795

DEWATERED SLUDGE
Thickened Sludge Conc., mg/l 20,000 20,000 20,000 20,000
Dewatered Solids, mg/l 200,000 200,000 200,000 200,000
Sludge Accumulation, lb/day 332 249 166 83
TSS Lost In Effluent, lb/day        2.93 2.27 1.47 0.73
Waste Sludge from Process, lb/day        329 246 164 82
Waste Sludge Trucked In, gallons/day        50,000 37,500 25,000 12,500
Trucked in Concentration, mg/l 20,000 20,000 20,000 20,000
Waste Sludge Trucked in, lb/day 8,340 6,255 4,170 2,085
Total Waste Sludge, lb/day 8,669 6,501 4,334 2,167
Dewatered Sludge Produced, cy/day 20.58 15.44 10.29 5.15
Dewatered Sludge Produced, cy/mon 626 469 313 157

PROCESS DESIGN & LOADING CALCULATIONS (FINE AIR)
BUCK ROAD WATER RECLAMATION WWTP

PHASE I



INFLUENT CONDITIONS
Design Flow Rate, mgd    0.100 Aeration Vol, cu ft        18,144
Infl. BOD, mg/l            750 Clarifier Diameter, ft 24
Infl. TSS, mg/l            1000 Clarifier Side Wall Depth, ft 9.50
Infl. VSS, mg/l            800 Total Clarifier Surface Area, sq ft 452
BOD Loading, lb/day        626 Total Clarifier Volume, cu ft 4,298
BOD Load, #/1000 cu ft  34.47 Temperature, deg C 20

Actual Plant Loading, %    100% 75.0% 50% 25.0%
Actual Flow Rate, mgd      0.100 0.075 0.050 0.025
BOD Loading, #/Day         626 469 313 156
Ret. Sludge Rate, gpd/sq ft 400 400 400 400
Ret. Sludge Flow, mgd    0.18 0.18 0.18 0.18
t = Aeration Time, days        1.357 1.810 2.714 5.429
ts = Sludge Age, Days           6.0 8.0 12.0 24.0
Km = BOD Removal Metabolic Factor 360 360 360 360
Ks = Synthesis Factor 250 250 250 250
Ke = Endogenous Metabolism Factor 0.40 0.30 0.20 0.10
F = Effl Soluble BOD            1.53 1.15 0.77 0.38
Ma = Active Mass                  676 676 677 677
Me = Endogenous Mass     389 389 390 390
Mi = Inert Organic Mass       1,238 1,238 1,238 1,238
Mii = Inert Inorganic Mass 1,212 1,212 1,212 1,212
Mt = Total Mass, mg/l          3,515 3,515 3,516 3,517
Total Mass in Aeration Basin, lb   3,978 3,979 3,980 3,980
Lb BOD/Lb MLSS/Day      0.157 0.118 0.079 0.039
Effl TSS, mg/l                        7 7 7 7
Effl BOD, mg/l                       2 2 2 1

Sludge Accumulation, lb/day 663 497 332 166
TSS Lost In Effluent, lb/day        6 4 3 1
Waste Sludge, lb/day        657 493 329 164
Return Sludge Conc, mg/l 5,457 4,972 4,487 4,002
Waste Sludge Conc, mg/l 10,000 10,000 10,000 10,000
Waste Sludge Flow, gpd 7,880 5,911 3,941 1,971